
 
 

PRE-FEASIBILITY REPORT (PFR) 
 

For 
 

Proposed Expansion in 
“Pesticide Technical Manufacturing Unit” 

 
At 

 
Khasra No 15/23, 24/1/1, 24/2, 24/3/1, 31/4/1/1, 15/24/1 (0-19), 24/2(0-19),24/3(2-1),31/4/1 (5-7), 

15/23(8-0), 24/1 (2-0), 24/2 (2-0),24/3(4-0),31/4/2 (0-15) 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 

 
Type of Project Brownfield Project 
Total Plot Area 7770.88 m2  
Total Cost of Project Rs. 15 Crores 
Category as per EIA notification 

2006 and its amendments: 

5(b), Category- A (Pesticides industry and pesticide specific intermediates (excluding 
formulations) 
Category A 

Production Capacity Existing Formulation: 200 MTPA 
After Expansion production Capacity: 3000 MTPA 
[...]
• Chemicals will be kept away from the any type of flame, heat, etc. 
• Chemicals will be stored in a cool place as per their properties.  
• Ventilation system and de-dusting system shall be provided in the storage area. 
• Storage area will be provided with all safety equipment’s.  
• SOP shall be developed for handling of material. 

 

3.7 Resource optimization/recycling and reuse envisaged in the project, if any, should be briefly 
outlined. 

 
Sai Ram Agritech will take adequate measures for sustainability. Cleaner technologies, improved design 
features and innovative measures will be adopted to conserve resource and minimize pollution. The 
adoption of more efficient technological processes geared towards greater energy efficiency and 
production efficiency will help in preventing pollution at source. Adopting innovative measures and 
process modifications, recovery of valuable products, substitution of toxic and hazardous materials with 
nontoxic materials, etc. will help in achieving cleaner production. Following are few of the steps 
proposed. 
 
RESOURCE OPTIMIZATION/RECYCLING & REUSE METHODS  

• The concept of utilization of wastes as a by-product to the extent possible i.e., Recycle, Recover, 
Reuse, Recharge will be adopted.  

• Containers of raw materials will be triple rinsed directly into formulation to prevent water 
contamination.  



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  33 | P a g e  

• Production will be scheduled to minimize cleanouts. 
• Segregation of equipment’s will be done based on individual products, solvent based versus water-

based formulations and products containing similar active ingredients in different concentrations 
etc.  

• Wastewater generated from plant will be segregated in high & low TDS and further will be treated 
in appropriate treatment scheme.  

• Housekeeping practices like preventive maintenance on valves will be done.  
• Implementation of LDAR Plan.  
• Spill cleaning or leaks in outdoor bulk contaminant areas will be done to prevent contamination of 

wastewater.  
• Equipment’s that promote pollution prevention by reducing or eliminating wastewater generation 

like low volume/high pressure hoses, spray nozzle attachments, squeezes & mops, low 
volume/recirculating floor scrubbing machines, portable steam cleaners etc. will be installed.  

• Dry-cleaning methods will be done in the premises.  
• There will be proper segregation of solid wastes.  
• Where multiple washings in a reaction are involved, each cycle wash water to be stored and used in 

subsequent batches. 
• Solvent recovery system shall be installed for recovery of solvent.  

ENERGY CONSERVATION MEASURES  

 
• Energy efficient drives / LED lights will be used.  
• Reduction of lighting power consumption by optimum use of electrical lights in plants by 

installing timers.  
• Use of variable frequency drive in plant.  
• Enough care will be taken to prevent/minimize energy losses at each stage.  
• Use of Energy Efficient Lighting, Transformers, HVAC system, Use of Energy Efficient Motors, 

electrical appliances to minimize the energy consumption in addition to Process Planning. 
• Solar panels and other equipment’s for solar energy use shall be installed in the premises. 

 
3.8 Availability of water its source, energy/power requirement and source should be given 
3.8.1 Water Source 

Construction Phase: The total water requirement during construction phase will be 5 KLD (Domestic- 2 
KLD, Construction- 3 KLD) which will be supplied by private tankers.  

Operation Phase: The existing total water requirement of the plant is 2.3 KLD. After expansion, total 
water requirement shall increase to 60 KLD out of which 15 KLD freshwater requirement shall met 
through Borewell after getting permission from concerned authority i.e. PWRDA and rest 45 KLD from 
in-house treatment schemes i.e., ETP, MEE and SBT. Details of water requirement and wastewater 
management have been provided below in Table 3.2 & Table 3.3. 

 

Table 3.2: Breakup of Water Consumption 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  34 | P a g e  

Sr. 
No. Source 

Water Consumption (KL/day) 
Existing Proposed After Expansion 

1 Domestic 1.8 0.5 2.3  
2 Green Belt 0.3 1.7 2  

3 Industrial  

A Process/DM 0.2 29.8 30  

B Scrubber 0 2 2  

C Washing 0 2 2  

D Boiler Makeup 0 9 9  

E Cooling 0 13 13  

Total Industrial 0.2 55.8 56  

Total (1+2+3) 2.3 58 60.3 ~ 60   

 

Table 3.3: Wastewater Management  

Sr. No. Source 
Wastewater Generation (KL/day) 

Existing Proposed Total 

1 Domestic 1.5 0.2 1.7 

2 Industrial 

A Process 0.2 33.8 34 

B Scrubber 0 2 2 

C Washing 0 2 2 

D Boiler 0 2 2 

E Cooling 0 2 2 

  Total Industrial 0.2 41.8 42 

Total (1 + 2) 1.7 42 43.7 
 
 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  35 | P a g e  

 
Figure 3.5: Water Balance Diagram After Expansion 

 

3.8.2 Electricity & Fuel Requirements 
Construction Phase: Total 1 no. of DG Sets of capacity 1x250 kVA will be used for power supply during 
construction works.  
  
Operation Phase: Existing power requirement of the plant is 122.225 KVA, being sourced through 
Punjab State Power Corporation Limited (PSPCL). For Power backup, DG sets of capacity 62.5 kVA is 
already installed in existing unit. After expansion, the power requirement of the whole plant will be 
1122.225 KVA. Additional two DG sets of 1 x 250 kVA & 1x 380 kVA shall be installed after expansion. 
 
The details of Power requirement and fuel requirement are given in Table 3.4. 
 
 
 
 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  36 | P a g e  

Table 3.1 : Power & Fuel requirement and backup 
 

Particular Unit Existing 
Proposed  After 

Expansion 
Power Requirement KVA 122.225  1000 1122.25 

Power Backup-DG Set KVA 1 x 62.5 
1 x 250 & 

 1x 380  
1x 62.5, 

1 x 250 & 
 1x 380 

 FUEL REQUIREMENTS 

Imported Coal or Bio Briquette MT/ Day 0 

6 MT/ Day 
Coal or 8 
MT/ Day Bio 
Briquette 

6 MT/ Day 
Coal or 8 
MT/ Day Bio 
Briquette 

High Speed Diesel Lit/Hr. 20 100 120 
 
 
3.9 Quantity of waste to be generated (liquid and solid) and scheme for their management 

/disposal 
3.9.1 Wastewater generation & Management plan  
Construction Phase: 1.4 KLD domestic sewage will be treated in septic tanks followed by soak pits. 
 

Operation Phase: Existing effluent generation from plant is 1.7 KLD (Domestic: 1.5 KLD + Industrial: 
0.2 KLD). Domestic effluent is being treated in septic tank and Industrial effluent of 0.2 KLD laboratory 
wash evaporated through solar evaporation ponds. 

After expansion, the effluent generation will increase to 43.7 KLD (Domestic: 1.7 KLD + Industrial:42 
KLD). The source of effluent will be Domestic use, Process, scrubbers, washing, Boiler and cooling 
towers. The project will be a “Zero-liquid Discharge” Project.  

3.9.2 Process Description for Different Wastewater Treatment Schemes 

The sources of waste water from the proposed plant will be from construction site during construction 
phase and process, boiler, cooling tower, washings, canteen facilities and admin building during operation 
phase. 

The domestic waste water will be discharge to soak pit followed by septic tank. 

For industrial effluent Zero Liquid Discharge (ZLD) will be proposed. Waste water streams will be 
segregated into two stream i.e., Concentrated stream from process waste- Stream I and Diluted stream 
from scrubbing, washing, boiler and cooling – stream 2. The entire operation will be in a closed system. 

Stream 1 will be treated with Fenton treatment and then sent to MEE. MEE condensate will be sent to 
SBT for further treatment and recycled back to Industrial usage. Steam 2 will be treated in ETP (primary 
treatment) and then treated water further will be sent to SBT(Soil Bio Technology)for further treatment. 
Treated water from SBT will be recycled to Industrial purpose inside factory premises. 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  37 | P a g e  

There will be no process effluents discharged. All the treated effluent will be recycled in process and 
other utilities. The ETP sludge will be temporarily stored and treated at the site and further will be 
disposed at the TSDF site. Hence impact on water quality from the proposed project is insignificant.  

Sources of Waste Water  

The wastewater generation streams are: 

1. Process 
2. Washing 
3. Scrubbing 
4. Boiler blowdown 
5. Cooling tower blow downs 
6. Domestic (canteen and toilets) 

 
Table 3.5 : Equipment Used For Wastewater Treatment (ZLD) 

Sr. 
No. 

Name of unit Capacity No. MOC/ Remark 

Stream-I (Low COD) 
1 Equalization cum 

Neutralization tank 
1.0 x 1.0 (1.0+0.5) 1 RCC M25+A/A 

Bk. Lining 
2 Flash Mixer 1.0 x 1.0 (1.0+0.5) 1 RCC M25 
3 Primary Clarifier 1 Dia (1.0 +0.5) 1 MSEP 
4 Aeration Tank 10.0 x 3.0 

(2.0+0.5) 
1 RCC M25 

5 Secondary 
Clarifier 

1.5 Dia (2.0 +0.5) 1 MSEP 

6 Treated Effluent 
Sump 

2.0 x 2.0 (3.0+0.5) 1 RCC M25 

7 Sludge Sump 2.0 x 1.0 (1.0+0.5) 1 RCC M25 
8 Filter Press-01 20 m3/D 1 MSEP 

9 Lime Dosing Tank 2000 Lit 1 HDPE 
10 Alum Dosing Tank 2000 Lit 1 HDPE 
11 Poly Dosing Tank 1000 Lit 1 HDPE 
12 Nutrient Dosing 

Tank 
1000 Lit 1 HDPE 

Stream-II (High COD) 
1 Collection cum 

Reaction tanks 
4.0 x 3.0 (2.5 

.0+0.5) 
2 RCC M25+A/A 

Bk. Lining 
2 Neutralization 

Tank 
4.0 x 3.0 
(2.5+0.5) 

1 RCC M25 

3 Filter Press-02 20m3/D 1 MSEP 

4 MEE Feed Tank 5.0 x 2.0 
(3.0+0.5) 

1 RCC M25 

5 Multi Effect 
Evaporator with Solid 

1 Nosx50 M3/D 1 SSTi 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  38 | P a g e  

Sr. 
No. 

Name of unit Capacity No. MOC/ Remark 

Dryer 

6 Condensate 
Storage Tank 

4.0 x 3.0 (5.0+0.5) 1 RCC M25 

 
The inlet and outlet characteristics of all treatment scheme is given below in Table 3.6 

Table 3.6 Inlet and Outlet Characteristics of Wastewater schemes 

PARAMETER Inlet to MEE MEE Outlet Inlet to 
ETP 

ETP 
Outlet 

SBT Inlet SBT 
Outlet 

pH 6.8-7.2 6.8-7.2 6.8-7.2 6.8-7.2 6.8-7.2 7.1-7.25 
Total Suspended 
Solids 5 ppm 1ppm 5ppm <50 ppm <50 ppm <15 ppm 

TDS 100000 ppm <100 ppm 1000 ppm 1000 ppm 100 ppm 70 ppm 
Oil & Grease 1 ppm NIL NIL NIL NIL NIL 
Phenolic Compounds 50 ppm 75 ppm NIL NIL 75 ppm NIL 

Ammonical Nitrogen 100 ppm 175 ppm NIL NIL 175 ppm <25 ppm 

Phosphate ND ND ND ND ND ND 
Nitrate ND ND ND ND ND ND 

COD 80000 ppm 
3500-5000 

Ppm 1000 ppm 
500-700 

ppm 
3500-5000 

ppm 
200 ppm 

BOD (3 Days 27°C) 
8000-10000 

Ppm 
500-1500 

Ppm 
10 ppm 5 ppm 

500-1500 
ppm 

<30 ppm 

Cyanides 10 ppm 10ppm Nil Nil 10ppm NIl 
Total Chromium ND NIL NIL NIL NIL NIL 
Hexavalent Chromium ND NIL NIL NIL NIL NIL 
Insecticides/Pesticides 0.2 ppm NIL NIL NIL NIL NIL 
Bio-Assay Test     Yes 

 
 
 
 
Fenton Treatment and Neutralization 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  39 | P a g e  

Concentrated effluent from the various stages of process shall be collected  in underground collection-
cum-reaction tank. Two such underground tanks shall be provided, having holding capacity of about one 
day effluent. Once one of the tanks is full, effluent is diverted to the other tank. Here, first effluent pH is 
adjusted to 4-4.5 by addition of Acid (if required). After adjustment of acidic pH effluent is subjected to 
Fenton treatment by addition of first FeSO4 as catalyst. Then H2O2 solution is added for destruction of 
phenolic compound. This reaction takes about 6-8 hrs. For thorough mixing, air is provided through twin 
lobe air blower. After reaction is complete treated effluent is neutralized by addition of lime powder/soda 
ash. Neutral effluent is then pumped to through filter press for removal for sludge. Clear filtrate from 
filter press shall be subjected to MEE. The dewatered sludge is collected and packed in HDPE/plastic 
bags and stored in a proper sludge storage area. 

 

 

 

Multi Effect Evaporator (MEE) 

Industry has proposed to install Multi Effect Evaporator for the treatment of industrial effluent having 
capacity of 1 Nos x 50 KL/Day. 

Neutral effluent from Primary Treatment Plant is passed through 4 - Stages Evaporator System and the 
evaporated water shall be collected in a Collection Tank and then forwarded to SBT plant along with 
Primary treated dilute effluent. 

Multi stage evaporator (3 - stages) is a long tube forced circulation type evaporators where in the first 
effect high pressure steam of 7.0 kg/cm2 is used to evaporate waste water. The evaporated water in the 
form of steam at 2.0 kg/cm pressure is used for evaporating the effluent in the second stage at 
atmospheric pressure. Evaporated water from the second stage is used for evaporating waste water in the 
third stage under vacuum of 650- 720 mmHg. 

Finally evaporated water from the third stage is condensed in the steam condenser using cooling water on 
other side. Condensate from all the three stages is collected in condensate receiving tanks. 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  40 | P a g e  

Concentrated mass is directly forwarded to ATFD system whereby the remaining water is evaporated and 
salt is isolated. This salt is disposed off at Common TSDF site. 

 
Particular Details 
No. of Effects 3 (1 Falling Film + 2 Forced Circulation) 
Waste Capacity  50 m3 / day x 1 
Feed Rate  3000 kg / hour (20 working hours /day) 
Feed Concentration  10% TDS 
Feed Temperature  350 C 
Product Rate  750 kg / hour 
Product concentration  40% 
Product Temperature  550 C 
Water Evaporation  2250 kg / hour 

 

 
 

Figure 3.6: Flow Diagram of MEE 
 
Effluent Treatment Plant (ETP) 

A effluent treatment plant consisting of primary& secondary & advance treatment units. The details of 
ETP are as follows. 

First all non-toxic and biodegradable streams (low & medium COD) of wastewater shall be collected in 
Equalization cum Neutralization tank-01 (ENT-01) where the continuous addition and stirring of Alkali 
solution is done to maintain neutral pH of wastewater from Lime Dosing Tank (LDT-01) as per 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  41 | P a g e  

requirement by gravity. Mixer is provided at bottom of the ENT-01 to keep all suspended solids in 
suspension and for proper mixing. 

Then after, neutralized wastewater shall be pumped to Flash Mixer (FM-01). Alum and Polyelectrolyte 
shall be dosed from Alum Dosing Tank (ADT-01) and Polyelectrolyte Dosing Tank (PEDT-01) 
respectively into FM-01 to carry out coagulation by using a Flash Mixer. Then after, coagulated 
wastewater shall be settled in Primary Clarifier-01 (PCL-01) where solids are settled at bottom and clear 
supernatant from PCL-01 shall be passed in Aeration Tank (AT-01).Here, Condensate from MEE through 
condensate storage tank (CST-01) mix with effluent. 

Here, biodegradation of organic matter of the wastewater shall be carried out by bacteria (suspended 
growth) in the AT-01 and for that oxygen shall be supplied by 2 nos. of air blowers (B-02) through 
diffusers. Air blowers also keep MLSS in suspension. Then after, wastewater shall go to Secondary 
Clarifier-1 (SCL-01). Here, the suspended solids shall be settled. Sludge shall be removed from bottom of 
SCL-01 and pumped to AT-1 to maintain MLSS and excess activated sludge shall be sent to Sludge Sump 
(SS-01).Clear effluent is the collected in Treated Effluent Sump (TES-01) . 

Sludge settled in PCL-01 and excess sludge from SCL-01 shall be collected in Sludge Sump (SS-01) 
where mixer is provided to prevent and settling. Then sludge shall be send to Filter Press (FP-01) for 
dewatering. Then dry cake shall be stored in HWSA before final disposal to TSDF. Leachate from Filter 
Press shall be sent back to ENT-01 for further treatment. Specification of ETP is given in Table 3.7. 

Table 3.2 Specification of Effluent Treatment Plant (ETP) 
Sr. No.  Name of unit  Capacity  No.  MOC/ Remark  

Stream-I (Low COD)  

1 Equalization cum 
Neutralization tank  

1.0 x 1.0 (1.0+0.5) 1 RCC M25+A/A 
Bk. Lining 

2 Flash Mixer  1.0 x 1.0 (1.0+0.5) 1 RCC M25 
3 Primary Clarifier  1 Dia (1.0 +0.5) 1 MSEP 
4 Aeration Tank  10.0 x 3.0 (2.0+0.5) 1 RCC M25 
5 Secondary Clarifier  1.5 Dia (2.0 +0.5) 1 MSEP 
6 Treated Effluent Sump  2.0 x 2.0 (3.0+0.5) 1 RCC M25 
7 Sludge Sump  2.0 x 1.0 (1.0+0.5) 1 RCC M25 
8 Filter Press-01 20 m3/D 1 MSEP 

9 Lime Dosing Tank  2000 Lit 1 HDPE 
10 Alum Dosing Tank  2000 Lit 1 HDPE 
11 Poly Dosing Tank  1000 Lit 1 HDPE 
12 Nutrient Dosing Tank 1000 Lit 1 HDPE 

Stream-II (High COD) 
1 Collection cum Reaction 

tanks-  
4.0 x 3.0 (2.5 

.0+0.5) 
2 RCC M25+A/A 

Bk. Lining 
2 Neutralization Tank  4.0 x 3.0 (2.5+0.5) 1 RCC M25 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  42 | P a g e  

Sr. No.  Name of unit  Capacity  No.  MOC/ Remark  

3 Filter Press-02 20m3/D 1 MSEP 

4 MEE Feed Tank 5.0 x 2.0 (3.0+0.5) 1 RCC M25 
5 Multi Effect Evaporator 

with Solid Dryer  
1 Nosx50 M3/D 1 SSTi 

6 Condensate Storage Tank  4.0 x 3.0 (5.0+0.5) 1 RCC M25 
 

 
SBT 

Incoming pH is in the range of 6.0-7.0 and has to be adjusted with lime treatment before taking to the 
filter. Catalytic Advance Oxygen System is given as pre-treatment. The process is a batch processes in 
which wastewater is pumped and applied onto the top surface of the Bioreactor as shown in Figure. The 
design has suitable provision for manual removal of suspended solids from the bio-filter surface. 
Distribution of waste water over the media is achieved via pumping, piping and distribution arrangements 
Separate distribution lines are provided for raw wastewater as well as recycle water. There are two modes 
of suspended solids handing. In one types, suspended solids can be applied on  the surface directly and 
can be scrapped out manually may be once in a month. The top 2 inch layer can be replaced with the 
additive material which is easily available in the local open market. The suspended solids are filtered out 
which includes additives that combine with organic of waste to produce manure. In the second mode, 
solids can be retained in the settling tank and then can be removed mechanically. Water first percolates 
through the bioreactor media which in-houses cultured media in 40-60 min and gets collected into the 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  43 | P a g e  

collection tank. It can then be pumped onto the media again(recycling) in order to achieve maximum solid 
liquid contact. There circulation mode is provided for further polishing of the effluent .Dissolved organic 
and inorganic are oxidized and the water is purified further. 

This treated water will be meeting the norms of M/s. Punjab State Pollution Control Board (PPCB) & 
hence will be recycled back for Industrial purpose. Block Diagram of SBT system is given.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 3.7: Block Diagram of Proposed SBT System 

 
 
3.9.3 Solid & Hazardous waste generation & Management plan 

Solid Waste Management 

Construction Phase:  Waste generated from the construction activity shall be disposed as per C&D waste 
Management Rule. Non-recyclable waste shall be disposed at the nearby C&D waste disposal site. 
Recyclable waste shall be sold to recyclers. Solid waste will be generated from labours which will be 
handled by existing facility. 

Operational Phase: The municipal solid waste generation at the project site which is being segregated in 
biodegradable waste and recyclable waste. Recyclable waste is being sold off to different authorized 
vendors. Biodegradable waste is being sent to solid waste site. After expansion, municipal solid waste 
generated in the plant area will be disposed as per existing practices 
 

Hazardous Waste Management 

The industry shall obtain authorization under Hazardous Wastes (Management, Handling and 
Transboundary Movement) Rules, 2020 for the waste generated and categorized under hazardous waste as 
per Schedule of The Hazardous & Other Waste (Management and Transboundary Movement) 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  44 | P a g e  

Amendment Rules, 2021. The generated hazardous waste will be stored in designated Hazardous waste 
storage room up to maximum of 90 days and shall be disposed to either TSDF or authorized recyclers.   
 
Type, source, mode of storage and treatment and disposal of hazardous waste is shown in Table 3.8.  

Table 3.8:  Management of Hazardous & Non-Hazardous Waste 
 

Sr. No Name of Waste 

Category 
No.  

(As per Sch-
I II 2016) 

Quantity 
(MT/Annum) 

Source of 
Generation 

Mode of 
Treatment & 

Disposal 
Method 

1 Discarded 
Containers/Bags/Liners Sch-I/33.1 20 

Storage & 
Handling of 

Raw 
Materials 

Collection, 
Storage, 

Transportation, 
Decontamination 

& Disposal by 
selling to 
registered 
recycler. 

2 Used/Spent Oil Sch-I/5.1 20 Used/Spent 
Oil 

Collection, 
Storage, 

Transportation, 
Decontamination 

& Disposal by 
selling to 
registered 
recycler. 

3 ETP Sludge Sch-I/35.3 40 In-house ETP 

Collection, 
Storage, 

Transportation 
and disposal at 

common nearest 
TSDFsite 

4 Distillation Residue Sch-I/36.1 80 Distillation 

Collection, 
Storage, 

Transportation 
and sent for co-
processing in 

cement industries 
or nearest 

incineration site. 

5 MEE Salt Sch-I/35.3 700 MEE 

Collection, 
Storage, 

Transportation 
and disposal at 

common nearest 
TSDF site 



Proposed Expansion in “Pesticide Manufacturing Plant” 
Village Rampura, Tehsil Rampura Phul, District-Bathinda, Punjab 
By M/s Sai Ram Agritech Pvt. Ltd.  

 

 

 
  45 | P a g e  

Sr. No Name of Waste 

Category 
No.  

(As per Sch-
I II 2016) 

Quantity 
(MT/Annum) 

Source of 
Generation 

Mode of 
Treatment & 

Disposal 
Method 

6 Ash Generation - 120 Boiler 

It shall be given 
to  cement 

manufacturer.  In 
case Cement 

manufacturer is 
not available, ash 

will be sent to 
TSDF site. 

Process Waste 

7 Spent Solvent Sch-I/28.6 300 Process 

Collection, 
Storage, 

management & 
recovery within 
the premises and 

will reuse in 
plant premises. 

8 Spent Catalyst Sch –I (28.1) 1 Process 

Collection, 
Storage, 

Transportation 
Disposal at Co-
processing or 

common 
incineration site. 

9 Spent Sulphuric Acid Sch-I/ 28.1 50 Process   

10 KCl (Inorganic Salt) Sch-I/ 28.1 550 Process 

Collection, 
Storage & reuse 

in plant for 
manufacturing of 

MPBAD & 
excess quantity 
will be sold to 

end users having 
Rule 9 

Permission. 

11 HCl % Solution Sch-II-Class 
B(15) 800 Process 

12 
Sodium Sulphite 
Solution (20%) 

(Na2SO3) 
Sch-I/28.1 200 Process 

  
13 Sodium Sulphate 

Solution(Na2SO4) Sch-I/28.1 958 Process 

14 Aluminium Chloride 